
Executive Summary in Thai

i

A Project Consigned of the Environment Agency in 1998
�µ��¸ÉÅ�o¦´�¤°�®¤µ¥�µ�°��r�µ¦·É�Âª�¨o°¤Â®n��¦³Á�«�¸É�»i� �e ����

Overseas Environmental Measures of

Japanese Companies

(Thailand)
¤µ�¦�µ¦�¼Â¨�´��µ¦·É�Âª�¨o°¤�¸ÉÁ�¸É¥ª�o°��´��µ¦�ÎµÁ�·��»¦�·��°��¦·¬´��¸É�»i�Ä��nµ��¦³Á�«

��¦³Á�«Å�¥�

Research Report on Trends in

Environmental Considerations related to

Overseas Activities of Japanese Companies

FY 1998

¦µ¥�µ��µ¦Îµ¦ª�Â�ªÃ�o¤�µ¦Ä®o�ªµ¤Îµ�´��n°·É�Âª�¨o°¤

�¸ÉÁ�¸É¥ª�o°��´��µ¦�ÎµÁ�·��»¦�·��°�

�¦·¬´��¸É�»i�Ä��nµ��¦³Á�« �e ����

March 1999

Global Environmental Forum



Preface

A large number of Japanese companies have a presence in Southeast Asia and have built
[...]
of money spent or invested in environmental measures, except for one company which checked
the "Don't know" box, the other eleven companies said that they have "constant levels of
expenditure and investment, regardless of business performance." A follow-up question asked
about expenditure and investment adjustments, should the current economic crisis continue for a
long time. To this question, only two companies said that they would reduce expenditure and
investment levels "to some extent," while all the other companies answered "no change."

Although the questionnaire covered only a small sample, these findings indicate that Japanese
companies in Thailand are not scaling down their environmental initiatives, regardless of
economic hardships.

The questionnaire also asked companies' opinions about the effects of the currency and
economic crisis on the Thai government's environmental policies. Nine companies said, "the
crisis had an impact." Specifically, respondents pointed out that "the government has cut back
its budget for expenditure related to environmental conservation, and policy implementation is
behind schedule, especially measures that cost money." In addition, some respondents noted a
tendency for the economy to take precedence over environmental conservation, and for
environmental regulations to be less severely enforced. Among other responses was a concern
about the increased incidence of illegal dumping of waste by Thai companies.

4.  Environmental Challenges and Approaches to Workable Solutions

As indicated by this survey, Japanese companies in Thailand are not simply following
environmental regulations, but are promoting innovative methods of environmental measures.
However, they face a number of problems, such as access to accurate information and the lack
of facilities offering environmental measurement and analysis. The companies surveyed are
taking positive steps to overcome these difficulties, and have sound environmental practices and
policies in place.

The main environmental challenges, and corporate efforts, can be summarized as follows:

• Access to accurate information about laws and regulations:
Many companies have set up internal systems and procedures to obtain accurate information. As
well as doing their own translations to understand the laws, orders and notifications published in
the Thai language in the Government Gazette, Japanese companies are now appointing
graduates in environmental engineering and related disciplines to positions related to
environmental management.

• Compliance with strict standards:
Because water quality and other environmental standards in Thailand are generally stricter than
in Japan, Japanese companies are spending large amounts of money on equipment to control
pollution and meet allowable limits. As well as taking proper care in the operation and
management of such equipment, companies are providing technical training to Thai staff
involved in environmental controls. In regard to the hazardous waste, Japanese companies are
complying with treatment regulations, but are required to bear the high costs including
transportation to Thailand's scarce treatment plants.



Chapter 2 – Section 1

66

• Initiatives to ensure the reliability of environmental measurements:
Japanese-affiliated companies are taking various initiatives to ensure that environmental
measurements are accurate and highly reliable. For example, the companies sometimes forward
samples for analysis to their parent company in Japan. In such cases, there are no lab facilities in
Thailand capable of measuring and analyzing a substance that is subject to regulation, or there
are no means of checking the reliability of factory measurement such as emission because
Thailand do not have enough organization equipped with facility to analyze the measurement.

• Closer liaison with government authorities:
To liaise more closely with environment-related government authorities and to obtain up-to-date
government information, Japanese companies are making an effort to train staff who can
undertake public relations roles. In addition, a growing number of companies are engaging in
corporate activities that imply long-term commitment, such as participating in the activities of
the Federation of Thai Industries and other organizations, and building ties with local
companies.



67

Section 2
Cases of Meeting Strict Wastewater Standards

The Thai companies of Japanese capitals covered in this research have a
corporate principle in common that they should never cause
environmental problems by the effluents from their plants and are very
serious in preventing such incidents.  Sections 2 to 5 present
summaries of their environmental measures based on the information
obtained from the plant visits and associated interviews.  The
summaries focus on their wastewater treatment but also present their
positive efforts for waste treatment, air pollution prevention and odor
prevention measures.  Many of the official effluent standards for
wastewater in Thailand have been set after American and European
Standards and some Thai standards are very stringent in terms of
international comparison.  This section presents cases in which
Japanese companies cope with such stringent standards by installing
advanced wastewater treatment facilities and operating them properly.
This section also outlines treating technologies, amounts of wastewater
treated, analyses of water and operating conditions of the facilities to the
extent of the information provided by the plants.



Chapter 2 – Section 2

68

Case 1      Advanced Wastewater Treatment to Remove Traces of Heavy Metals

1) Outline of the Company
Company A (Company I of Case 9)
Business line: General electric machinery manufacturing
Number of employees: 2,900
Start of operation: 1996
Location of the plant: In an industrial estate for division companies of the same group in Samut

Prakan, 30 km to the east of Bangkok
Japanese equity ratio: 49%

2) Background
Company A used be a division of one general electric machinery company until the company
started conducting its separation to make division companies in 1996. In 1998 eight
manufacturing companies and one managing company were formed.  These companies were
located in the same industrial estate except for one company, and manufacture a variety of
products such as color television sets, household audio-players, audio-players for automobiles,
electric fans, printed circuit boards for manufacturing machines, speakers, automotive switches
and other six items.

This area is close to Bangkok and therefore designated as the First Area according to the
industrial classification of the Office of the Board of Investment (BOI) of the government,
where the most advanced measures for environmental conservation should be taken.  Very
strict standards are imposed on the plant partly because of agricultural land still remaining in the
vicinity.  Company A has pronounced in its corporate motto environmental conservation as the
first priority item.  The company therefore has decided to employ the most advanced
technologies in the planning of wastewater treatment facilities.  The company has built
advanced wastewater treatment facilities because the printed circuit board plant, in particular,
produces a wastewater stream containing heavy metals.

3) Measures Taken by the Company
a. Wastewater Treatment
The printed circuit boards are manufactured by etching the thin film of copper coated on the
plastic board by chemicals in forms of electric circuits.  The wastewater stream from this
etching process contains heavy metals.  Figure 2-2-1 shows the wastewater standards set by the
Ministry of Industry (MOI).  The standards for Ba (barium), and Ni (nickel) are not specified
by the Japanese effluent standards.  The standards for Cr6+ (hexavalent chromium) and Cr3+

(trivalent chromium), 0.25 mg/liter and 0.75 mg/liter respectively, are both much lower than the
Japanese standard of 2.0 mg/liter.  The standard for BOD, 20 ppm, is also a very strict one.
Highly advanced water treating processes are therefore required to satisfy all these standards.

The plant of company A has already replaced chlorinated organic compounds with pure water in
the washing process.  In the process of producing pure water by using the reverse osmosis
membrane, a large amount of wastewater (RO drain) is produced.  This wastewater does not
contain harmful substances, though its salt concentration is relatively high.



Chapter 2 – Section 2

69

Figure 2-2-1 Effluent Standards Set for Company A
(mg/liter)

Item COD BOD SS TDS Tempe-
rature

pH HCN H2S Oil Tar

Standard 120 20 50 3000 40 ℃ 5.5-9.0 0.2 1.0 5 ND

Item Free-Cl Zn Cr6+ Cr3+ Hg Cd Mn Pb Cu

Standard 1.0 5.0 0.25 0.75 0.005 0.03 5.0 0.2 2.0

Item Ni As Ba Se T-N Formalde-
hyde

Phenols Pesticides Color/odor

Standard 1.0 0.25 1.0 0.02 100 1.0 1.0 ND Not object

The etching process and reverse osmosis process produce nearly the same amounts of
wastewater.  The sum of these two streams amounts to about 40 m3/hour.  The wastewater
treatment unit consisting of the facilities shown in Figure 2-2-2 has been installed to treat the
wastewater to meet the standards to be dischargeable to the river.  The wastewater as generated
is acidic and therefore is neutralized by adding an alkali to make most of dissolved heavy metals
form insoluble hydroxides.  A polymer flocculant is then added to the wastewater to coagulate
and settle hydroxides in the form of flocs, to be separated from the bulk of water.  The upper
clear water from the sedimentation tank is passed through the anthracite filter to remove
suspended materials and then the activated carbon adsorption bed to remove dissolved organic
compounds by adsorption to reduce BOD and COD values.  The wastewater is further treated
by the chelate tank to remove traces of heavy metals that have passed through the upstream
facilities.  The treatment by chelating agents is very effective in removing heavy metals but its
operation cost is high.

The wastewater now satisfying all the items of the effluent standards by such an advanced
treatment is stored in the detention pond in the industrial estate and mixed with wastewater
streams from other plants to be discharged to the water channel outside the estate.

b. Solid Waste Treatment
The waste chips of the materials for printed circuit board and sludge generated at the wastewater
treatment unit are consigned to General Environmental Conservation Public Company Limited
(GENCO) for disposal.



Chapter 2 – Section 2

70

Figure 2-2-2  Flow of the Wastewater Treatment of Company A

RO ドレイン水
RO drain

工場排水
Wastewater

排水槽
Wastewater

tank

pH 調整槽
pH Control

tank

カセイソーダ
NaOH

中和槽
Neutralization

tank

水酸化カルシウム
Ca(OH)2

上限槽
Upper limit

tank

凝集槽
Flocculation

tank

高分子凝集剤
Flocculant

ろ過水槽
Filtered

tank

脱水機
Dehydrator

スラッジ濃縮槽
Thickener

沈殿槽
Sedimentation

tank

アンスラサイト
ろ過

Anthracite filter
活性炭吸着
Activated
carbon

アンスラサイトろ過
Anthracite

filter

活性炭吸着
Activated
carbon

キレート吸着
Chelate tank

キレート吸着
Chelate tank

pH 調整槽
pH Control

tank

カセイソーダ
NaOH

pH チェック槽
pH check tank

放流
Discharge

脱水スラッジ
Sludge



Chapter 2 – Section 2

71

Case 2      Example of Coping with Stringent BOD Standard

1) Outline of the Company
Company B
Business line: Manufacture of synthetic thread and fabrics
Number of employees: 780
Start of operation: 1963
Location of the plant: in Nahkon Pathom 40 km to the west of Bangkok
Japanese equity ratio: 48.3%

2) Background
This plant was established in 1963, 36 years ago from now, at the present location near the
River Thacin abundant in water, to secure a plentiful supply of water.  At that time this plant
was the only industrial installation in the midst of an agricultural land.  Since then a number of
plants, factories and houses have been built in this area, with associated deterioration of the
environment.  The government has designated this area as the First Area to restrict further
construction of plants and factories.  The class 4 water quality standards are applied to this
area’s portion of the River Thacin where the effluent water of the plant is discharged to.  The
quality standards call for BOD value of 4 ppm or lower.

The plant manufactures threads and fabrics from purchased polyester and rayon raw fibers.
The plant consumes a large quantity of water for the dyeing process which produces a large
amount of wastewater containing dyes and greases, which increase the BOD value and could
contaminate the river water.  The standard for BOD set by the government is a stringent one.
The plant needed to install a large-scale wastewater treatment unit to clear this standard.

3) Measures Taken by the Company
a) Wastewater treatment
The plant discharges 3,800 m3/day of waster water.  Figure 2-2-3 shows the effluent standards
applicable to the plant.  The values of Figure 2-2-3 are basically within the limits set by the
government of Thailand.  The Nakhon Pathom Branch of the MOI, however, has applied the
severest value of lower limit to the plant.  The standard for BOD here, 20 ppm is much severer
than the 160 ppm set by the Water Pollution Control Law of Japan.

Figure 2-2-3 Effluent Standards Set for Company B          (mg/liter)
Item pH BOD CODcr T-N TDS SS

Standard 5.5 – 9.0 20 120 100 3000 50

A wastewater treatment unit of the configuration shown in Figure 2-2-4 was built by contracting
a Japanese water treatment facility company.  A flocculant is added to the wastewater as it
enters the unit to have suspended solids settle as floc.  Water is then conducted through a
channel to the aeration basin equipped with aeration facilities.  The aeration basin consists of
five ponds with surface areas ranging from 6,000 m2 to 13,000 m2.  The water flows into these
ponds in series taking a total of 13 days.  During this course of time the BOD content is
reduced from about 100 ppm to 20 ppm or less.  Items other than BOD are also reduced to
meet the standards.



Chapter 2 – Section 2

72

The total surface area of the aeration ponds amounts to 30,000 m2 or 25% of the plant area.
The aeration ponds, though with a drawback of requiring a vast area, have advantages of being
operable at stable conditions throughout the year because of the high temperatures of Thailand
and low maintenance cost.  The aeration ponds may be considered to be suited to Thailand.

The quality of treated water should be analyzed once in three months by a laboratory authorized
by the MOI and the analytical results should be reported to the authority.  In the case of this
plant, the treated water is analyzed by the chemical laboratory of Chulalongkorn University.
The plant also analyzes of its own treated water once a week and posts the results on the wall of
the laboratory to help the operators maintain the effluent water quality within the range of
standard.  The analytical result by the authorized laboratory is in accord with that by the plant.
The Thai managerial staffs, who also coordinate with the authorities in charge of environmental
conservation, manage the operation and maintenance of the treating unit.

The Thai plant of a Japanese water treating company manufactures the flocculant used by the
unit and its price has remained stable irrespective of the depreciation of Baht.  The operation
cost of wastewater treatment amounts to about 1.4 bahts/m3, including the price of flocculant,
electricity cost and manpower cost but excluding the maintenance cost.  With the large amount
of wastewater, the treating cost is a heavy financial burden on the plant.

Figure 2-2-4 Flow of Wastewater Treatment of Company B

b. Solid Waste Treatment
The sludge from the wastewater treatment (14,500 kg/month) has the largest volume of all
waste categories.  The sludge is landfilled in the plant premises.  Plastic wastes from packing

染色工場排水
Wastewater from
dyeing process

無機・高分子凝集剤
Coagulant

混合槽
Mixing basin

凝集槽
Coagulation

basin

沈殿槽
Sedimentation

basin

ばっき槽
Aeration